Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 25.82 5.88 5.75
NVNT a 5200 Antl 25.82 5.88 5.75
NVNT a 5240 Antl 25.67 591 5.78
NVNT n20 5180 Antl 24.32 6.14 6.21
NVNT n20 5200 Antl 24.47 6.11 6.17
NVNT n20 5240 Antl 24.47 6.11 6.17
NVNT n40 5190 Antl 16.39 7.85 10.2
NVNT n40 5230 Antl 16.39 7.85 10.2
NVNT ac20 5180 Antl 56.92 2.45 1.51
NVNT ac20 5200 Antl 56.88 2.45 1.51
NVNT ac20 5240 Antl 56.88 2.45 1.51
NVNT ac40 5190 Antl 40.5 3.93 2.93
NVNT ac40 5230 Antl 40.62 3.91 2.92
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 531 5.88 11.19 24 Pass
NVNT a 5200 Antl 5.53 5.88 11.41 24 Pass
NVNT a 5240 Antl 4.96 5.91 10.87 24 Pass
NVNT n20 5180 Antl 5.67 6.14 11.81 24 Pass
NVNT n20 5200 Antl 5.07 6.11 11.18 24 Pass
NVNT n20 5240 Antl 5.46 6.11 11.57 24 Pass
NVNT n40 5190 Antl 3.05 7.85 10.9 24 Pass
NVNT n40 5230 Antl 3.02 7.85 10.87 24 Pass
NVNT ac20 5180 Antl 10.83 2.45 13.28 24 Pass
NVNT ac20 5200 Antl 10.21 2.45 12.66 24 Pass
NVNT ac20 5240 Antl 10.52 2.45 12.97 24 Pass
NVNT ac40 5190 Antl 9.44 3.93 13.37 24 Pass
NVNT ac40 5230 Antl 9.1 3.91 13.01 24 Pass
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3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 18.369 Pass
NVNT a 5200 Antl 18.362 Pass
NVNT a 5240 Antl 18.279 Pass
NVNT n20 5180 Antl 19.26 Pass
NVNT n20 5200 Antl 19.632 Pass
NVNT n20 5240 Antl 19.583 Pass
NVNT n40 5190 Antl 38.926 Pass
NVNT n40 5230 Antl 38.726 Pass
NVNT ac20 5180 Antl 19.216 Pass
NVNT ac20 5200 Antl 19.127 Pass
NVNT ac20 5240 Antl 19.168 Pass
NVNT ac40 5190 Antl 39.941 Pass
NVNT ac40 5230 Antl 40.257 Pass
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Center Freq 5.240000000 GHz

#FGain:Low

==

SENSE:PULSE [

[02:41:18 PMFeb 26, 2025

Center Freq: 5.240000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.611 MHz
-47.617 kHz
19.58 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.249744 GHz

Center Freq
6.240000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

15.9 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT n20 5240MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.190000000 GHz

#FGain:Low

==

SENSE:PULSE [

|02:49:52 PMFeb 26, 2025

Center Freq: 5.190000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth
35.986 MHz
-17.709 kHz
38.93 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.209445 GHz

-28.731 dBm

Center Freq
6.190000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
15.4 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT n40 5190MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.230000000 GHz

#FGain:Low

==

SENSE:PULSE [

[02:51:48 PMFeb 26, 2025

Center Freq: 6.230000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth

36.051 MHz
5.104 kHz
38.73 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.249368 GHz

Center Freq
6.230000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man

15.5 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT n40 5230MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.180000000 GHz

#FGain:Low

==

SENSE:PULSE [

[02:43:10 PMFeb 26, 2025

Center Freq: 5.180000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.572 MHz
-35.953 kHz
19.22 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.189572 GHz

-21.349 dBm

Center Freq
6.180000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
18.2 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT ac20 5180MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.200000000 GHz

#FGain:Low

==

SENSE:PULSE [

[02:44:57 PMFeb 26, 2025

Center Freq: 6.200000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.596 MHz
-39.013 kHz
19.13 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.209524 GHz

Center Freq
6.200000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

17.8 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT ac20 5200MHz Antl



Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [02:46:36 PMFeb 26, 2025

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.24954 GHz
Refs3osem _____ ‘3747dBm

Center Freq
6.240000000 GHz

Center 5.24 GHz Span 30 MHz

#Res BW 300 kHz #VEBW 1 MHz Sweep 1.333 ms ERSten

3.000000 MHz
Occupied Bandwidth Total Power 17.7 dBm
17.580 MHz

Transmit Freq Error -43.960 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.17 MHz x dB -26.00 dB

IMSG STATUS

-26dB Bandwidth NVNT ac20 5240MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [02:53:48 PM Feb 26, 2025

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

MKr3 5.209939 GHz
Refs3osaem 26568 dBm

Center Freq
6.190000000 GHz

Center 5.19 GHz Span 60 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

CF Step
6.000000 MHz
Man

Occupied Bandwidth Total Power 18.0 dBm
36.077 MHz

Transmit Freq Error -30.839 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.94 MHz x dB -26.00 dB

IMSG STATUS

-26dB Bandwidth NVNT ac40 5190MHz Antl



Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [02:55:34 PM Feb 26, 2025

Center Freq 5.230000000 GHz Center Freq: 5230000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

MKr3 5.250142 GHz
Refs3osem ___ 20.429dBm

Center Freq
6.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms 6.000000 Msz

Occupied Bandwidth Total Power 17.9 dBm
36.001 MHz

Transmit Freq Error 13.755 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.26 MHz x dB -26.00 dB

IMSG STATUS

-26dB Bandwidth NVNT ac40 5230MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.361
NVNT a 5200 Antl 16.343
NVNT a 5240 Antl 16.355
NVNT n20 5180 Antl 17.597
NVNT n20 5200 Antl 17.57
NVNT n20 5240 Antl 17.598
NVNT n40 5190 Antl 36.031
NVNT n40 5230 Antl 36.077
NVNT ac20 5180 Antl 17.522
NVNT ac20 5200 Antl 17.542
NVNT ac20 5240 Antl 17.533
NVNT ac40 5190 Antl 36.139
NVNT ac40 5230 Antl 36.104




Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [02:24:58 PM Feb 26, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.181206 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Occupied Bandwidth Total Power 16.3 dBm
16.361 MHz

Transmit Freq Error -34.338 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.92 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5180MHz Ant1

| == Keysight Spectrum Analyzer - Occupied BW =]
SENSE:PULSE] I [02:31:33 PM Feb 26, 2025

Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.202466 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Man

Occupied Bandwidth Total Power 16.3 dBm
16.343 MHz

Transmit Freq Error -33.472 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.95 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5200MHz Ant1



Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [02:33:18 PMFeb 26, 2025

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.241212 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Occupied Bandwidth Total Power 16.2 dBm
16.355 MHz

Transmit Freq Error -37.038 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.80 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5240MHz Ant1

| == Keysight Spectrum Analyzer - Occupied BW =]
SENSE:PULSE] I [02:35:12 PM Feb 26, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.181221 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Man

Occupied Bandwidth Total Power 16.2 dBm
17.597 MHz

Transmit Freq Error -31.017 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.20 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n20 5180MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.200000000 GHz

#FGain:Low

—»— Trig: Free Run

==

SENSE:PULSE [

[02:37:03 PMFeb 26, 2025

Center Freq: 6.200000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB

Mkr1 5.201224 GHz

Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.570 MHz
-41.607 kHz
18.90 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
16.1 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n20 5200MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.240000000 GHz

#FGain:Low

==

SENSE:PULSE [

[02:41:07 PMFeb 26, 2025

Center Freq: 5.240000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.598 MHz
-20.503 kHz
19.02 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.238722 GHz

0.66261 dBm

Center Freq
6.240000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

16.2 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n20 5240MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.190000000 GHz

#FGain:Low

—»— Trig: Free Run

==

SENSE:PULSE [

[02:49:42 PMFeb 26, 2025

Center Freq: 5.190000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB

Mkr1 5.201034 GHz

Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.031 MHz
-21.918 kHz
39.27 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

0.85531 dBm

Center Freq
6.190000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
15.2 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n40 5190MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.230000000 GHz

#FGain:Low

==

SENSE:PULSE [

[02:51:37 PMFeb 26, 2025

Center Freq: 6.230000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.077 MHz
-32.975 kHz
39.84 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.241004 GHz

5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man

15.5 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n40 5230MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.180000000 GHz

#FGain:Low

==

SENSE:PULSE [

[02:43:01 PMFeb 26, 2025

Center Freq: 5.180000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.522 MHz
-30.970 kHz
19.04 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.178692 GHz

5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
18.2 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac20 5180MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.200000000 GHz

#FGain:Low

==

SENSE:PULSE [

[02:44:46 PMFeb 26, 2025

Center Freq: 6.200000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.542 MHz
-37.232 kHz
19.05 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.204986 GHz

5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

17.7 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac20 5200MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.240000000 GHz

#FGain:Low

==

SENSE:PULSE [

|02:46:26 PMFeb 26, 2025

Center Freq: 5.240000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.533 MHz
-35.639 kHz
18.99 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.237468 GHz

5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
17.8 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac20 5240MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.190000000 GHz

#FGain:Low

==

SENSE:PULSE [

[02:53:38 PMFeb 26, 2025

Center Freq: 5.190000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.139 MHz
680 Hz
40.44 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.198634 GHz

5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man

18.1 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac40 5190MHz Antl



Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [02:55:24 PMFeb 26, 2025

Center Freq 5.230000000 GHz Center Freq: 5230000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.2318 GHz
Refs3osaem __ 32831dBm

Center Freq
6.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms 6.000000 Msz

Occupied Bandwidth Total Power 18.1 dBm
36.104 MHz

Transmit Freq Error -34.568 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.86 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT ac40 5230MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl -3.61 5.88 2.27 11 Pass
NVNT a 5200 Antl -3.87 5.88 2.01 11 Pass
NVNT a 5240 Antl -3.59 5.91 2.32 11 Pass
NVNT n20 5180 Antl -4.24 6.14 1.9 11 Pass
NVNT n20 5200 Antl -3.83 6.11 2.28 11 Pass
NVNT n20 5240 Antl -4.5 6.11 1.61 11 Pass
NVNT n40 5190 Antl -8.11 7.85 -0.26 11 Pass
NVNT n40 5230 Antl -8.01 7.85 -0.16 11 Pass
NVNT ac20 5180 Antl 0.69 2.45 3.14 11 Pass
NVNT ac20 5200 Antl 0.07 2.45 2.52 11 Pass
NVNT ac20 5240 Antl -0.04 2.45 2.41 11 Pass
NVNT ac40 5190 Antl -3.3 3.93 0.63 11 Pass
NVNT ac40 5230 Antl -3.2 3.91 0.71 11 Pass




Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| Keysight Spectrum Analyzer SweptSA

RL

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

10 dBldiv
Log

Ref Offset 2.69 dB
Ref 20.00 dBm

Mkr1 5.176 946 GHz
-3.606 dBm

5.180000000 GHz

5.165000000 GHz

Stop Freq
6.195000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT a 5180MHz Antl

| Keysight Spectrum Analyzer SweptSA

RL

SENSE:PULSE [ [02:21:52 PM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.200000000 GHz

StartFreq
5.185000000 GHz

Stop Freq
6.215000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT a 5200MHz Ant1



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.240000000 GHz

5.225000000 GHz

Stop Freq
6.256000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT a 5240MHz Antl

| Keysight Spectrum Analyzer SweptSA

RL

SENSE:PULSE [ [02:35:32 PM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

Center Freq
6.180000000 GHz

StartFreq
5.165000000 GHz

Stop Freq
6.195000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n20 5180MHz Antl



Report No.: SSP25020204-2E

FCC ID: 2BN8J-EW3228H

| Keysight Spectrum Analyzer SweptSA

RL

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.200000000 GHz

5.185000000 GHz

Stop Freq
6.215000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n20 5200MHz Antl

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [ [02:41:27 PM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.240000000 GHz

StartFreq
5.225000000 GHz

Stop Freq
6.256000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n20 5240MHz Antl



Report No.: SSP25020204-2E FCC ID: 2BN8J-EW3228H

| == Keysight Spectrum Analyzer - Swept A
RL RF 500 AC

SENSE:PULSE [
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.190000000 GHz

5.160000000 GHz

Stop Freq
6.220000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 60.00 MHz||ESE Lin
#VYBW 3.0 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT n40 5190MHz Antl

| == Keysight Spectrum Analyzer - Swept A
RL RF 500 AC

SENSE:PULSE | [02:51:57 PMFeb 26, 2025
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
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6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -44.48 -27 Pass
NVNT a 5240 Antl -46.18 -27 Pass
NVNT n20 5180 Antl -46.91 -27 Pass
NVNT n20 5240 Antl -46.39 -27 Pass
NVNT n40 5190 Antl -40.39 -27 Pass
NVNT n40 5230 Antl -46.68 -27 Pass
NVNT ac20 5180 Antl -37.6 -27 Pass
NVNT ac20 5240 Antl -46.32 -27 Pass
NVNT ac40 5190 Antl -33.64 -27 Pass
NVNT ac40 5230 Antl -46.9 -27 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -34.74 -27 Pass
NVNT a 5200 Antl -34.69 -27 Pass
NVNT a 5240 Antl -34.78 -27 Pass
NVNT n20 5180 Antl -34.13 -27 Pass
NVNT n20 5200 Antl -35.22 -27 Pass
NVNT n20 5240 Antl -35.14 -27 Pass
NVNT n40 5190 Antl -34.84 -27 Pass
NVNT n40 5230 Antl -35.22 -27 Pass
NVNT ac20 5180 Antl -35.03 -27 Pass
NVNT ac20 5200 Antl -34.82 -27 Pass
NVNT ac20 5240 Antl -34.84 -27 Pass
NVNT ac40 5190 Antl -33.47 -27 Pass
NVNT ac40 5230 Antl -34.98 -27 Pass
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